Cape May County Municipal
Utilities Authority

Ocean City Utility Advisory Commission Presentation

March 25, 2021




Agenda

Introductions
CMCMUA Operation and Mission

Ocean City Regional System
Regional Rate Setting Methodology
Capital Investments




Introductions

Executive Director:
Joseph Rizzuto

Administration:
Wastewater Program Manager - Joshua Palombo
Chief Engineer - Tom LaRocco P.E.

Ocean City Regional Wastewater Treatment Facility:
Regional Supervisor- Jason Lynch, Foreman-Carl Seabrook



Vision, Mission & Core Values

Vision

“CMCMUA will be a leader in the pursuit and implementation of innovative, environmentally sustainable and reliable
wastewater treatment and solid waste management systems.”

Mission

“To efficiently implement progressive and fiscally prudent solutions to safeguard the public health and protect Cape May
County's unique natural environment in partnership with an engaged community and staff.”

Core Values

Environmental Stewardship
Collaborative Workforce
Respect

Integrity

Credible and Dependable
Sense of Community



CMCMUA History

e [n 1972, the Cape May County Municipal Utilities Authority (CMCMUA or Authority) was created by the Cape May
County Board of Chosen Freeholders.

e The CMCMUA, and its appointed Board of Commissioners, was entrusted with the task of designing, constructing,
and operating, efficient and cost-effective wastewater treatment facilities to respond to the passage of the 1972
Amendment to the Federal Water Pollution Control Act, This Amendment mandated the abatement of pollution of
the nation’s water resources. These new regional treatment facilities would replace numerous outdated municipal
treatment plants which discharged effluent into back bay areas and contributed to the degradation of estuaries and
the marine environment.

e The CMCMUA securing more than $183 million in state and federal grants to pay for the design and construction
costs of the new regional wastewater treatment projects constructed by the Authority. The construction phase for the
four (4) regional systems, which include Ocean City, Cape May, Seven Mile Beach-Middle and Wildwood Lower,
began in 1979 with the first facility completed in 1982 and the fourth facility completed in 1988.

e  With the implementation of the CMCMUA Regional Wastewater Management Program, the water quality of back bay
areas significantly improved. This program has resulted in significantly cleaner back bay and ocean waters
resulting in water that is swimmable, fishable and essential for marine habitats and our tourism economy to thrive.

The CMCMUA is responsible for providing 31 million gallons per day in wastewater treatment and disposal capacity for all
or part of 14 of the 16 municipalities located in Cape May County.



Typical
Wastewater Service

1979 the Wastewater Service Agreement Revised 4/28/76 Revised 6/9/77

s Revised 7/13/76 Revised 6/30/77
Revised $/17/76 Revised 5/8/78

Agreement is signed between - | Revised 12/2/76 Revised 8/22/78

Revised 5/4/77 Revised 2/24/79

the Authority and the County . THIS AGREEMENT
Part|C|pantS made and dated as of the JJ"K day of}/ul/vL)L. , One

Thousand Nine Hundred and Seventy-Nine

o Established responsibilities e
o Established Rate and Billing
structure

THE CAPE MAY COUNTY MUNICIPAL UTILITIES AUTHORITY (hereinafter

referred to as "Authority"), a public body politic and corporate

of the State of New Jersey,
AND

The Cities of CAPE MAY, MNORTH WILDWOOD, OCEAN CITY, SEA ISLE CITY
and WILDWOOD, the Boroughs of AVALON, CAPE MAY POINT, STONE
HARBOR, WEST CAPE MAY, WEST WILDWOOD and WILDWOOD CREST, The
Townships of LOWER and MIDDLE, The MIDDLE TOWNSHIP SEWERAGE
DISTRICTS $l1, #2 and #3, The LOWER TOWNSHIP MUNICIPAL UTILITIES
AUTHORITY, and The NEW JERSEY WATER COMPANY, a corporation of the
State of New Jersey, all situate in the County of Cape May, New
Jersey (hereinafter singularly referred to as "Participant" and

jointly as "Participants"),
S ——————————————




Four Regional Wastewater
Treatment Facilities (WTF)

Cape May WTF: 3 MGD
Wildwood / Lower WTF: 14.2 MGD
Seven Mile Middle / TWP: 7.6 MGD
Ocean City: 8.76 MGD




Cape May Regional WTF Wildwood/Lower TWP Regional WTF

City of Cape May
Borough of West Cape May
Borough of Cape May Point

City of North Wildwood
City of Wildwood

Borough of Wildwood Crest
Borough of West Wildwood
Middle Township

Lower Township

Seven Mile Middle Regional
Ocean City Regional WTF

WTF -

Sea isle City

Borough of Avalon
Borough of Stone Harbor
Middle Township



Ocean City Wastewater

-

Treatment Facility
- /{7 ' :

- Ty

- ,l »
-

o ——

A 4




Ocean City Region

-

46th St. pump station

(SEE SITE PLAN-SHEET 38 0F 52 )

1

J1

32nd St. pump station

(SEE SITE PLAN-SHEET I3 OF 52 )

INSET SCALE- ("= 560"

20th St. pump station

(SEE SITE PLAN-SREET 32 0F 52 )

PANDULLO QUIRK ASSOCIATES

PASSAC . CAPE MAY AND A

ALY SUITAS

oesmmen = 2<

onecaes DD Swa

P oo 2 o oy a7
=2 0L Teen 280

Mo s wovexe  oare TUAYEE

- o~
MATERAL STOCK PAE STE MEFER TO TGC 81

CAPE MAY COUNTY MUNICIPAL UTILITIES AUTHORITY
CAPFE MAY COUNTY e EmsEY

X~ CRITICAL VEMICLLAR ACCESS AREA(REFER TO EGC IN)
onacE &

RECORD DRAWING

OCEAN CITY REGION
PUMPING STATIONS-CONTRACT OC-PS-IG/IE

KEY MAP

PROSECT MO G2

3
Az seown




Ocean City Valve Chambers

/ M |
46t STREET e — :
= PUMP STATION im o ou 1 11
e e = e 3 " = = e
B T TV O N R VR | | rarr
: ® 8 8 £ &5y R o§ B 32nd. STREET 2
PUMP STATION™ PUMP STATION 3rd. STREET
I_ _, PUMP STATION
BAY AVE.
OCEAN CITY REGIONAL
WASTEWATER TREATMENT
FACILITY
i
20 CUTFALL SEAER et 5
3, \/
> wATER OvER o oo
nam > wwcven |
- i o
== o :
/_/ 3¢ CUTTAL BEWER 20 CRTTE AL .‘:/.
[ A 46th. STREET ! -
3 ! PUMP STATION o e =
e
———— . i ~ > LEGEND P
' == TN =
' 22 nmr : — CLEAN OUT CHAMBER
] s PO
“_ R : e
2 cmavry wasorcxs
T s crmry scwes &
o currais smnen | Z.,Jl £
| s
= | e ]
 D— = S T
.
| 7 2 cmmerysomen
1S —T T
1 I I
W CUTEALL SENER I =
ey
CAPE MAY COUNTY
MUNICIPAL UTILITIES AUTHORITY
T O s e | VALVE AND CHAMBER PLAN| =~




8.24 MGD permitted

Ocean City Wastewater Treatment Facility capacity

Seasonal Chemical Addition
(Ferric Chloride and Polymer)
Rotating Biological
l Primary Clarifiers (3) Contactor (6) Secondary Clarifiers (4)

= o B et
¥ L

9 : é Cholgation

“gé E*_—:_:__T _____ ___;6_____‘: ﬂ Effluent

| Pumping Station
Screenings to

Landfill =X

@ Scum to Landfill i1l

Ocean Emergency
Outfall 001 Outfall 002

Atlantic Ocean

1
|
Mechanical 1 3 |
Bar Screen (2) Scum Air Blower i
Concentrator * I

l |

Sludge Thickeners
Belt Filter Press
Dewatering
ol ==X A@
e
I

Sludge Storage Tanks (2) Sludge Cake to Regional
@ Sludge Composting Facility

Design =
14,845 1Ib/day




Rotating Biological Contactors:
Secondary Treatment

Solids Removal



RBC Secondary Treatment

Rotating Plastic Media
1.6 rpm Prowdes Large Surface Area

Submerged

Microorganisms Treat the Wastewater






Liquid\ljilm O GCEN
S \

Random
\ Continuous

Sloughing

Organics -4 4 / ]

e
e »

BIOMASS






Sum of OC TOTAL FLOW

180.000

160.000

140.000

120.000

100.000

80.000

60.000

40.000

20.000

0.000

Flow Variations

Jan

————— 5

Feb

Mar

Apr

May

Jun

8.24 MGD permitted
capacity

Jul

5.33 MGD
/

Aug

Sep

Oct

Nov

Dec

Year .Y
—017

— 2018
e 2016
2019

— 2020



Flow Variations cont'd

Daily Flow

Weekend Peaks and
7 Gradual build into the
summer

0
1/1/2020 2/1/2020 3/1/2020  4/1/2020 5/1/2020 6/1/2020 7/1/2020  8/1/2020  S/1/2020 10/1/2020 11/1/2020 12/1/2020



Wastewater Treatment Plant Performance

~ 1.2 Billion Gallons of Wastewater Treated Annually

Permitted to remove Total Suspended Solids (TSS), Carbonations Biochemical
Oxygen Demand (CBOD), Enterococci (Bacterial Indicator), & Chlorine Produced
Oxidants (CPO)

Permitted

Effluent Typical Permitted % Typical

Discharge Limit Performance removal Performance
TSS 25 mg/l 7-10 mg/l 85 % 95%
CBOD 25mg/l 7-10 mg/l 85 % 95%
Enterococci 35 mg/l <5 NA NA
CPO 3.8 mg/l - 7Tmg/l <15 NA NA




Rate Setting Methodology

CAPE MAY COUNTY MUNICIPAL UTILITIES AUTHORITY

- Budget and User Charge

Development: June - August
- Development of costs and flows

- User Charges advertised for
public comment: September

- User Charge Public Hearing:
October

- User Charges Adopted: January

1st CMCMUA USER CHARGE SYSTEM
St. RATE SETTING REPORT

WASTEWATER MANAGEMENT PROGRAM
USER CHARGES

EFFECTIVE JANUARY 1, 2021
https://www.cmcmua.com/wastewater-user-fees (PROPOSED)



Cost Allocation

- Fixed Charges:

- Not Related to Flow. EX: Labor, Maintenance

- Allocated based on percentage of total Summer Flow: Ninety (90) day period between June and September
- Variable Charges:

- Related To Flow
- EX: Electricity, Chemicals
- Allocated based on percentage of total Yearly Flow:

Sum of OC TOTAL FLOW Fixed Period

160,000 Ce——)

160.000

140.000

120.000 /ﬁ\ Year .Y
— 2017

] =

80.000 \ w201t

N

60.000 - \u —EZZ

40.000

20000 Variable Period

0.000 | |

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec




Fixed vs. Variable .. Why?

Seasonal Gallons treated: ~400 Million Gallons (33% of total)
What level would you

Sum of OC TOTAL FLOW design to?
180.000

160.000 —
140.000 /
120.000 Eﬂr i
— 017
100.000
— 2018
80.000 s ) 016
s 2019
60.000
— (020
40.000
20.000
0.000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec



Cost Allocation Timeline

- Participants begin paying Adopted User Charges on January 1st in quarterly
installments.

- Flow data is provided in the form of a monthly report to each participant.

- November of each year, the Authority sends out a “Pre-ReAllocation” Notice
to all Participants.

- Following completion of the annual Financial Audit (April of following year) the
Authority issues Final Reallocation.




Expenses vs. Revenues

4

2018
BUDGET
EXPENSES

Debt Service
Increasel(Decrease) in Debt $9

$18.479.125
$289.850

Operations & Maintenance
Increasel(Decrease) in O&M

Renew al and Replacment Project Overl
Renew al and Replacment Projects
Total Renewal & Replacement

Contribution $13.258.000
TOTAL EXPENSES $35.627.566
REVENUES

Annual Interest Income
Increasel(Decrease) in Int. Income

Management Fee
Septagelleachate Disposal
Compost Product Sales

Lower Twp. Effluent Disposal
Lower Twp. MUA Settlement
Processing of "Outside” Sludge
Tower Rental

Miscellaneous

$880.000

VWithdrawal from Rate Stab. Fund $0
Use of Bond Reserve $0
TOTAL REVENUES $1.670.083

NET FROM USERS $33.957.483

INCREASEI!IDECREASE $665.099

PERCENTAGE 2.00

2019
BUDGET

$18.882.148
$403.023

$13.855.000

$36.614.547

$1.978.584

$34.635.963

$678.480

2.00

2020
BUDGET

.862.252

147)

$23.265.411
$4.383.263

$15.539.000

$42.666.663

$700.000
$300.000

$2.000.000
$925.000

30
$483.056

$35.329.2

$693.269

2.00

—

2021
PROPOSED

$883.132
($2.979.120)

$23.420.297
$154.886
0.67%

215.234.000

$15.234.000

$39.537.429

$100.000
($600.000)
$2.040.000
$900.000
30
$491.501
$0
$200.000
$105.000
$20.000

30

30

3.856.501

$35.680.928

$351.696

1.00

2022
PROJECTED

$882.311
($821)

$24.005.804
$585.507
2.50~

2$15.374 500

$15.374.500

$40.262.615

$100.000
$0

$2.040.000
$900.000
$0
$501.331
$0
$200.000
$105.000
$20.000

30

30

$3.866.331

$36.396.284

$715.356

2.00~

2023
PROJECTED

$882.962
$651

$24.605.950
$600.145
2.50%

$15.513.000

$15.513.000

$41.001.912

$100.000
$0

$2.040.000
$3900.000
30
$511.358
$0
$200.000
$105.000
$20.000

30

$0

$3.876.358

$37.125.554

$729.269

2.00

2024
PROJECTED

$880.794
($2.168)

$25.221.098

$615.149
2.50

2$15.654.000
$15.654.000

$41.755.892

$100.000
$0

$2.040.000 |

$300.000
$0
$521.585
$0
$200.000
$105.000
$20.000

$0

30
$3.886.585
$37.869.307
$743.754

2.00




Predicting Flows - Variable Period

Variable Table In MG - 365 Current Year 2019 2018 2007 2006 2015 2014 2013
Estimate
Based on
User % Estimate Percent of _Igorithim EstimaCY Estimateurrent YeaPrior Year Prior Year Prior Year Prior Year £rior Year Prior Year ¢
Ocean City [ 107% 1096197 1115.205] 986, 785. 05744 TI25834 1065418 1087721 103727 104277 1053724
Cape May City | 99% 376.034 | 337,694 57 342828 403330 372644 380909 3832205 3790535 381128